
 

 The project leading to this application has received funding from the European Union’s 
Horizon 2020 research and innovation programme under grant agreement No 869318 

 

Date: 31/05/2021 
Author(s): A. Kleyböcker, C. Bruni, A. Naves Arnaldos, S. 

Casas Garriga; F. Fantone, J. van den Broeke, D. 
Iossifidis, A. Gimenez Lorang, I. Sabbah, K., M. Pidou, A. 
Reguer, L. Lundgaard, S. Bendix Larsen 

Disclaimer: This deliverable has not yet been approved by the European Commission 
and should be seen as draft! 

 
 

Deliverable 1.1 
Assessment of baseline conditions 

for all case studies 



D1.1 Assessment of baseline conditions for all case studies 

 

2 

The project leading to this application has received funding from the European Union’s 
[...]
Boron (effluent street A) mg  /L 315,15 270,25 421,59 38,43 Weekly, 5 -11 Measurements started in September 2020

Copper (influent de Vlot) mg  /L 13,49 6,35 31,77 7,4 Weekly, 5 -11 Measurements started in September 2020

Copper (effluent street A) mg  /L 14,18 12,71 25,42 3,81 Weekly, 5 -11 Measurements started in September 2020

Molybdenum (influent de Vlot) mg  /L 23,03 11,51 68,11 12,54 Weekly, 5 -11 Measurements started in September 2020

Molybdenum (effluent street A) mg  /L 25,61 17,26 47,97 8,18 Weekly, 5 -11 Measurements started in September 2020

TOC (influent de Vlot) mg  /L 18,53 16 22 2,23 Weekly, 5 Measurements started in September 2020

TOC (effluent street A) mg  /L 14,43 11 17 2,23 Weekly, 5 Measurements started in September 2020

BASELINE - current system

Greenhouse 

waste-water



D1.1 Assessment of baseline conditions for all case studies 

 

31 

The project leading to this application has received funding from the European Union’s 
Horizon 2020 research and innovation programme under grant agreement No 869318 
 

2.2.4. Objectives of the Ultimate solutions 
CS2 aims to close the loops of water, energy and material. In ULTIMATE, the 
symbiosis is extended in two ways:  

1) De Vlot has ambitions to reach zero liquid discharge and provide symbiotic 

internal and potentially external reuse of water and nutrients from greenhouse drain 

water (approx. 10% discharge). In this setup, recycling would be provided internally for 

the greenhouses in the summer and in the winter months the excess recovered water 

and nutrients can be reused in nearby industries or a central water bank. Re-use of 

this water for irrigation is hampered by the risk of introducing salinity and plant diseases 

upon recycling of this water. ULTIMATE will improve and demonstrate the functionality 

of advanced wastewater treatment for reliable removal of salinity and plant pathogens 

via electrochemical and disinfection treatment technologies.  

2) To provide alternative energy sources for greenhouse heating. Because the 

initiative for utilization of residual heat from the chemical complex Moerdijk is stopped, 

there is no possibility for HT-ATES in Nieuw Prinsenland. Therefore, the demonstration 

of the high-temperature aquifer thermal energy storage system (HT-ATES) system will 

be carried out in another greenhouse-area. Currently, in several other areas in the 

Netherlands, fossil free heating of greenhouses is prepared by using residual heat or 

a geothermal source. For both sources of heat, HT-ATES is used to balance demand 

and supply. The combination of a geothermal system and HT-ATES will allow for 

optimal utilisation of the available heat and also cost effectively and carbon free supply 

of peak demand. ULTIMATE will develop and demonstrate a cost-effective method to 

identify and characterise suitable aquifers for HT-ATES, by combining the drilling of a 

geothermal well with logging and screening of potential HT-ATES aquifers. In that way, 

geohydrological risk aspects are mitigated, without the need of a separate test drilling. 

ULTIMATE will also prepare further implementation by establishing a preliminary 

design of the well and an integration plan for the total heating system.  

 
Optimising water reclamation from agro-food industries 
The main aim of this task is to facilitate the reuse of drain water from greenhouses with 

a view on optimising the water reclamation. To do so, an extensive analysis of the 

treated wastewater will be conducted. Then, an adequate treatment will be determined 

supported by a quantitative microbial risk assessment (WP2), so that pathogen-free 

water will be supplied for irrigation in the greenhouses. 

 

In order to validate a reliable way of removing plant diseases from the water, the reuse 

of this water will be investigated on pilot scale in a demo-greenhouse. 

Finally, a full-scale treatment plant for water will be designed based on the previous 

results and the ones of the economic analysis (WP2). 

 

High Temperature Aquifer thermal energy storage and recovery 
To improve the use of the residual heat and the economic viability of this heat supply 
system, it is considered to store the residual heat in the deeper brackish-saline 
groundwater system for its late recovery and use. This would allow a maximisation of 
reuse, as surplus heat can be stored (summer) and recovered when the capacity of 
the residual heat supply alone is insufficient (winter). For storage, a high-temperature 



D1.1 Assessment of baseline conditions for all case studies 

 

32 

The project leading to this application has received funding from the European Union’s 
Horizon 2020 research and innovation programme under grant agreement No 869318 
 

aquifer thermal energy storage (HT-ATES) solution is proposed. In such an HT-ATES, 
a pair of groundwater wells in one aquifer is used to pump groundwater up from the 
first well, increase its temperature with a heat exchanger and the residual heat, and 
then inject the water in the second well to store it in the ATES.  
 
Because HT-ATES is not a proven solution yet, it is important to work on several 

demonstrations to learn how to overcome uncertainties in technical, financial, and 

regulatory fields as well as to build trust with developers to apply such solutions in the 

field. Therefore, the ULTIMATE showcase is linked to another greenhouse-area, where 

an ongoing development towards fossil-free heating can be combined with the 

preparatory work for HT-ATES-solutions. 

 

For the analysis and the selection of a suitable aquifer via hydrogeological evaluation, 

a (combination of) method(s) for logging and screening of possible suitable layers while 

drilling of a geothermal well is assessed, selected and applied. It is expected that the 

developed approach can be extended to other HT-ATES solutions in order to cost-

effectively mitigate geohydrological risk aspects. The demonstration is dependent on 

the possible combinations with a planned drilling of the geothermal well in a 

greenhouse area. At this moment, there are several opportunities, planned drillings are 

in 2021 or 2022. 

 

To demonstrate the HT-ATES solution for greenhouses, the potential for this 

technology is investigated. This task includes a cost-benefit analysis based on the 

expected recovery efficiency of the ATES, which will be determined using model 

calculations of the heat storage (e.g., different sizes, configurations, storage 

efficiency). 

 

Recovery of nutrients from greenhouse wastewater 
As salinity and pathogens will be removed with advanced treatment, the reclaimed 

greenhouse wastewater will still contain valuable nutrients. The effects of this nutrient 

composition in the reused water on plant growth and health (e.g., Na/K ratio) will be 

assessed in test beddings in the demo-greenhouse. 

 

To achieve an optimum nutrient balance and prevent the accumulation of specific 

minerals in a future ZLD system, strategies for mixing the recovered nutrient-rich water 

with clean water and/or concentrated nutrient solutions will be assessed. 

Finally, an economic analysis of potential cost savings by using recovered nutrients 

will be performed in WP2. 

 

2.2.5. Specific key performance indicators (KPIs) of the Ultimate 
solutions 

The case study specific key performance indicators (KPIs) shown in Tab. 6 will be 

determined in the course of the project in order to evaluate the improvement of the 

technological solutions to be developed and implemented in Ultimate. They will serve 



D1.1 Assessment of baseline conditions for all case studies 

 

33 

The project leading to this application has received funding from the European Union’s 
Horizon 2020 research and innovation programme under grant agreement No 869318 
 

as a basis for the different assessments to be performed in WP2 such as the life cycle 

assessments and life cycle costing analyses and for other WPs. 

Tab. 6 Specific KPIs in CS2 related parameters and scales 

Topic Objectives Specific KPIs 

Water  Optimising water reclamation 
from agro-food industries 

- Water yield 
- Water quality 
- Specific energy consumption 
- Reagents and materials required 
- Waste produced 

Energy High temperature aquifer 
thermal energy storage and 
recovery 

- To be defined 

Material Recovery of nutrients from 
greenhouse wastewater 

- Material recovery rate related to the 
influent load to the WWTP  
- Recovery efficiency  

  



D1.1 Assessment of baseline conditions for all case studies 

 

34 

The project leading to this application has received funding from the European Union’s 
Horizon 2020 research and innovation programme under grant agreement No 869318 
 

2.3. CS3 Rosignano (Italy) 

2.3.1. General description of the case study and site 
The ARETUSA Consortium has been established in 2001 and associates an urban 
water utility (ASA Azienda Servizi Ambientali Spa) in PPP with industry (Solvay 
Chimica Italia Spa) and technology provider (TME Termomeccanica Ecologia Spa). 
Thanks to ARETUSA water reclamation facility, Solvay replaces high-quality 
groundwater with fit-for-purpose treated municipal wastewater for industrial use, while 
groundwater is more exploited for drinking water production to serve the coastal areas. 
Up to 3.8 Mio. m3 per year of treated municipal wastewater is already reused by the 
industrial partner Solvay, freeing up Solvay private industrial wells for drinking water 
use. Currently, the Solvay plant has highly expanded both in terms of production and 
variety, which further increases the water demand. The plant produces sodium 
carbonate, sodium bicarbonate (also for pharmaceutical use), calcium chloride, 
chlorine, hydrochloric acid, chloromethane, plastic materials, peracetic acid and 
hydrogen peroxide.  
 
The ARETUSA water reclamation facility was designed to treat the secondary effluent 
coming from the two municipal Wastewater Treatment Plants (WWTP) of Cecina and 
Rosignano by chemical, physical, and biological processes in order to reach the quality 
requirements of Solvay. The scheme of the ARETUSA symbiosis is represented in Fig. 
8. 

 

Fig. 8 CS3 Symbiosis 

The catchments of Cecina and Rosignano WWTPs are impacted by currently 
unpredicted and relevant seawater intrusion that increases the chloride up to levels 
higher than acceptable and agreed by the contract in force among the ARETUSA 
partners. In addition, other parameters (e.g., surfactants and COD) can irregularly and 
unpredictably exceed the quality standard required for industrial reuse in Solvay. The 
successful results of ULTIMATE will be integrated in the definitive and executive 
design and implemented in full scale for real long-term operation. Three million euros 



D1.1 Assessment of baseline conditions for all case studies 

 

35 

The project leading to this application has received funding from the European Union’s 
Horizon 2020 research and innovation programme under grant agreement No 869318 
 

investments to revamp, upgrade and digitalize the reclamation plant and system are 
currently envisaged by ARETUSA PPP. 
 

2.3.2. Detailed description of the technological solutions before 
Ultimate 

In 2019 and 2020, the ARETUSA water reclamation plant treated around 12785±855 
m3/d of secondary effluents from Cecina and Rosignano Marittimo WWTPs. The 
influent to ARETUSA had a pH about 7.5 and concentrations of COD of 35±15 mg/L, 
TSS of 13.5±4 mg/L and nutrients of about 15±5.5 mgN/L and 2.7±1.2 mgP/L. The 
electrical conductivity was on average 2406 µS/cm, with peaks up to 2979 µS/cm. The 
design flow scheme (Fig. 9) is composed by the following operation units: equalisation, 
coagulation-flocculation, lamella clarification, sand filtration, bio-filtration, activated 
carbon adsorption (GAC) and UV disinfection. After the equalisation unit, the flow 
stream is split in two treatment lines. The coagulation-flocculation unit is not operated 
by relevant chemical dosage, while in the past 140 t per year of aluminium polychloride, 
and 12 t per year of polyelectrolyte were used. Within the ULTIMATE project, 
innovative materials (i.e., by-products from local factories and industries) will be tested 
as coagulant/flocculant in full scale trials. Currently, even the bio-filtration and the 
activated carbon are not used. Finally, the disinfection phase is performed by UV 
lamps. 
The final effluent shows how the current treatment train is not able to achieve relevant 
COD removal, which final average concentration ranges at 23±12 mg/L. The treatment 
has no effect on the electrical conductivity and the chloride concentration which are at 
2320±483 µS/cm and 493±79 mg/L, respectively. The produced sludge is collected, 
treated and disposed together with the waste activated sludge of Rosignano WWTP. 
Finally, the electrical energy consumption of the plant is around 0.5 kWh/m3. 
 

 

Fig. 9  Treatment train of ARETUSA 



D1.1 Assessment of baseline conditions for all case studies 

 

36 

The project leading to this application has received funding from the European Union’s 
Horizon 2020 research and innovation programme under grant agreement No 869318 
 

Different by-products are available from local industries operating in a potential circular 
territorial cluster where ASA is managing urban water services: 
1) Organoclay-sludge is a by-product that is generated by Laviosa industry, based 
in Livorno, from the purification process of bentonite in water-based solution. After 
passing the centrifuge and the grit, the remaining compounds that are not dispersed, 
are not further processed. This by-product is therefore a material poor in bentonite, but 
rich in other silicates. 
2) Sodium carbonate and sodium bicarbonate are by-products that are collected 
during the maintenance and cleaning operations of the Solvay plants (based in 
Rosignano) and do not meet the required standard. In particular, these materials 
usually include high quality sodium carbonate and sodium bicarbonate, which is mixed 
with gross particles (e.g. screws, pieces of wood), traces of oil or simple fine materials 
(dust).  
3) Hydrochar produced by hydrothermal carbonisation of lignocellulosic biomass 
and/or sewage sludge, which was planned to be used for sewage management in 
Toscana (decision currently under discussion). This is the output of the HTC process 
where lignocellulosic biomass and/or sewage sludge is treated at about 200 °C and 
around 20 bar. Under these conditions, the organic fraction contained in the sludge 
and/or biomass is carbonised. The water contained in the sludge and/or biomass is 
recovered and further treated, while the carbonised solids are dried and pelletised to 
obtain the final product which is an organic lignite, which can be activated to obtain 
renewable activated carbon.  
4) Alum and/or iron sludge are a waste material generated in massive quantities 
from drinking water treatment plants that use aluminium and/or iron salts as a 
coagulant. Alum and/or iron sludge are among the most extensive by-products 
generated by the water industries globally and projected to increase with the global 
demand of drinking water. Alum and/or iron sludge were investigated for the removal 
of several contaminants, for instance, phosphorus, copper, zinc, and lead from 
wastewater, for the manufacturing of building and construction materials such as 
concrete and cement mortars, in constructed wetlands, and in geotechnical 
applications such as road pavements and subgrades, landfill covers, and soil 
improvement methods. However, finding new beneficial uses for WTSs generated in 
huge amounts worldwide is still a challenge for scientists. Other solutions are the 
evaluation the impact of aging of ferric- rich drinking water sludge (DWS) on its 
reactivity and capacity for sulphide removal in sewers and phosphate removal in 
downstream wastewater treatment plants. The ALU Circles initiative 
(https://www.alliedwaters.com/project/alucircles/) is addressing the challenge to 
convert the alum sludge from one-off use of material into a sustainable solution, such 
as upcycling or recycling, at a lower cost. ULTIMATE will explore water-smart 
symbiotic solutions to regionally optimise the material flows. Uses within the domain of 
water and wastewater treatment services will be prioritised, but also other possible 
uses will be tested to finally deliver a regional masterplan for alum and/or iron sludge 
use.

https://www.alliedwaters.com/project/alucircles/


D1.1 Assessment of baseline conditions for all case studies 

 

37 

The project leading to this application has received funding from the European Union’s 
Horizon 2020 research and innovation programme under grant agreement No 869318 

 

2.3.3. Baseline conditions 
Tab. 7 to Tab. 9 show the relevant parameters to describe the baseline conditions that existed before the start of Ultimate. Those 
data were collected in the frame of this deliverable to make them available to other work packages and to compare them to the 
results that will be obtained after the implementation of the Ultimate circular economy solutions in order to quantify the 
improvements. 

Tab. 7 CS3: Baseline conditions of water related parameters 

 
 



D1.1 Assessment of baseline conditions for all case studies 

 

38 

The project leading to this application has received funding from the European Union’s 
Horizon 2020 research and innovation programme under grant agreement No 869318 

 

 
 
 
 
 
 
 

Units

Mean 

value 

2020

Standard 

deviation
Frequency and no. of measurements

COD mg O2 /L 23 12 48 samples during year 2020

pH pH 7.3 0.16 14 samples between 2016 and 2020

CE mS/cm 2320 483 20 samples during year 2020

TSS mg/L 10 21 samples during year 2020

Ammonium (NH4-N) mg N/L 1.4 1.7 48 samples during year 2020

Nitrite (NO2-N) mg/L 0.077 0.06 1 sample in 2016, 1 sample in 2019 and 3 samples in 2020

Nitrate (NO3-N) mg/L 13.05 3.7 1 sample in 2019 and 3 samples in 2020

Total phosphorus 

(TP)
mg P /L

2.7
2 samples in 2020

Phosphate (PO4-P) mgP/L 6.3 2 samples in 2020

Chloride mg/L 493 79 21 samples during year 2020

Sulfate mg/L 160 2 samples in 2020

Magnesium mg/L 49.4 2 samples in 2020

Calcium mg/L 122 2 samples in 2020

Energy 

consumption

Current 

system
Whole system kWh/m3 0.500 Energy consumption in 2020

kg/y 140000

g/m3 30

kg/y 12000

g/m3 3

BASELINE - CURRENT SYSTEM

Parameter Comments

Coagulant 

At the moment no reagent is used in Aretusa 

Plant, data refers to when reagents were dosed in 

the system. The coagulant that was used is 

Aluminum Polychride

Flocculant 

At the moment no reagent is used in Aretusa 

Plant, data refers to when reagents were dosed in 

the system. The flocculant that was used is 

Polyelectrolyte

WWRP 

outlet
Water quality

Reagents 

required

Current 

system



D1.1 Assessment of baseline conditions for all case studies 

 

39 

The project leading to this application has received funding from the European Union’s 
Horizon 2020 research and innovation programme under grant agreement No 869318 

 

Tab. 8 CS3: Baseline conditions related with material recovery 

 
 
 
 
 



D1.1 Assessment of baseline conditions for all case studies 

 

40 

The project leading to this application has received funding from the European Union’s 
Horizon 2020 research and innovation programme under grant agreement No 869318 

 

 
 
 



D1.1 Assessment of baseline conditions for all case studies 

 

41 

The project leading to this application has received funding from the European Union’s 
Horizon 2020 research and innovation programme under grant agreement No 869318 

 

Tab. 9 CS3: By-products available 

 

Parameter Unit Mean Min Max
Standard 

deviation

Frequency and number of 

measurements
Comments

Quantity available t/y 600

Zeolites % 33

Calcite % 28

Plagioclase % 15

Quartz % 10

Mica % 8
[...]
The recovery of sulphur will be tested for two flows: 

1. Flue gas of the incineration facility: a pilot demonstration under real 

conditions will be implemented with different process steps involving 

condensation, dust cleaning and scrubbing. 

2. Effluent feeding the physical chemical WWTP: lab tests will be conducted 

(e.g. electrolytic oxidation or natural flocculating agents or chemical 

precipitation of sulphates). 

The recovery of metals (Fe, Si, Cu, Zn, Ni etc.) from the effluent feeding the physical 
chemical WWTP, will be investigated in a concept study and further refined by 
physical-chemical modelling (calculation of metal speciation, solubility equilibria, 
complexation reactions). 
 

2.8.5. Specific key performance indicators (KPIs) of the Ultimate 
solutions 

The case study specific key performance indicators (KPIs) shown in Tab. 30 will be 
determined in the course of the project in order to evaluate the improvement of the 
technological solutions to be developed and implemented in Ultimate. They will serve 
as a basis for the different assessments to be performed in WP2 such as the life cycle 
assessments and life cycle costing analyses and for other WPs. 

Tab. 30 Specific KPIs in CS8 

Topic Objectives Specific KPIs 

Energy  Potential recovery of 
thermal energy 

- Feasibility study report including: a 
technical solution, investment cost and 
operating cost, recovery form (electricity, 
steam, heat) and use and energy recovery 
rate 
- Reduction of energy consumption 
- Resulting profits 



D1.1 Assessment of baseline conditions for all case studies 

 

79 

The project leading to this application has received funding from the European Union’s 
Horizon 2020 research and innovation programme under grant agreement No 869318 
 

Material Sulphur recovery from 
flue gas 

- Recovery rate of sulphur from the feed of 
the incinerator 
- Purity of the sulphur product formed 
- List of impurities, 
- Preliminary economic analysis 

Sulphur recovery from 
effluent feeding the 
physical chemical 
WWTP 

- Recovery rate of sulphur from mineral and 
organic waste 
- Purity of the sulphur product formed 
- List of impurities, 
- Preliminary economic analysis 

Metal recovery from 
effluent feeding the 
physical chemical 
WWTP 

Report (here, the recovery efficiency and the 
purity of the recovered material will be 
considered) 

 

  



D1.1 Assessment of baseline conditions for all case studies 

 

80 

The project leading to this application has received funding from the European Union’s 
Horizon 2020 research and innovation programme under grant agreement No 869318 
 

2.9. CS9 Kalundborg (Denmark) 

2.9.1. General description of the case study and site 
The Kalundborg Symbiosis Association exists since 1972 and interlinks thirteen private 
and public companies. The local industrial sector includes petrochemical, light building 
construction material, food, pharma, biotech, energy and bioenergy as well as waste 
processing. 
Different circular economy approaches for water, energy and materials are already 
implemented, e.g. the reuse of cooling water for steam production, the reuse of 
gypsum from exhaust gas cleaning to produce plasterboards, integrated heat 
management and the transfer between the industries and the district heating network 
as well as heat recovery from process water for district heating (Fig. 18).  
 

 

Fig. 18 Kalundborg Symbiosis (source: http://www.symbiosis.dk/en/) 

Even though, the Kalundborg Symbiosis already recovers and reuses certain 
materials, water and energy, there are still options to intensify and extend the circular 
economy related strategies. One aspect is the treatment of wastewaters which is done 
by two companies Novozymes and Kalundborg Utility.  
Novozymes is a biotechnologically industrial company and owns a multi-utility 
operating its industrial WWTP. Kalundorg Utility operates the municipal WWTP that 
receives the effluent from the industrial WWTP. 
 
Ultimate focuses on the optimisation of two WWTPs aiming at developing and 
implementing a joint control system for both plants, the recovery of the WWTP effluent 
as fit-for-purpose water and to explore the potential for the recovery of valuable 
compounds from the industrial wastewater as well as on identifying options to reuse 
thermal energy recovered from wastewater. Therefore, the symbiotic relationship 
between Novozymes and Kalundborg utility is extended in the frame of Ultimate to 
create a win-win situation for both. 



D1.1 Assessment of baseline conditions for all case studies 

 

81 

The project leading to this application has received funding from the European Union’s 
Horizon 2020 research and innovation programme under grant agreement No 869318 
 

A major challenge for the reuse of water in the production processes of the food, 
pharma and biotech industries are the Danish and European laws which currently 
focus more on the water origin than on the water quality. Therefore, Ultimate will bring 
together relevant stakeholders to support policy and decision makers in order to foster 
water reuse and circular economy solutions. 
 

2.9.2. Detailed description of the technological solutions before 
Ultimate 

The municipal WWTP treats on average 19300 m³/d. Approximate 51% of the treated 
wastewater stem from the industrial WWTP, 46% from the municipality and 3% from a 
nearby power plant. Even though the municipal WWTP treats the pre-treated 
wastewater from Novozymes, the two WWTPs have both their own process control 
systems which are not connected to each other.  
In the municipal WWTP, only the wastewater from the municipality undergoes a 
primary treatment (Fig. 19). 
 

 

Fig. 19 Scheme of the municipal wastewater treatment plant (iWW: industrial wastewater from 
Novozymes; mWW: municipal wastewater; ppWW: wastewater from power plant; PS: 
pumping station; AE: aerobic; AN: anaerobic) 

 
The other wastewater streams from Novozymes and from the power plant enter the 
municipal WWTP at the secondary treatment step. Here, the carbon is degraded 
aerobically and the nitrogen is eliminated via nitrification and denitrification in 
intermittently aerated tanks. The phosphorus is chemically removed. Around 236 t of 
iron chloride per year are used to precipitate phosphate.  
In the case of rain events, when the industrial and the municipal influents exceed the 
flow rate of 2160 m³/h, the municipal wastewater is directly discharged to the recipient. 
In 2020, the average rainfall in Kalundborg was 6368 mm/year. This corresponded to 
direct discharges to the recipient of around 814000 m³/a.  
In a side stream, the effluent from the secondary clarifier can be treated via ozonation 
and a subsequent moving bed bioreactor (MBBR), if required. Currently, it is used to 



D1.1 Assessment of baseline conditions for all case studies 

 

82 

The project leading to this application has received funding from the European Union’s 
Horizon 2020 research and innovation programme under grant agreement No 869318 
 

reduce xenobiotic compounds. The third treatment step is a good basis for a further 
water treatment in order to reach a very high water quality as targeted in Ultimate. 
 
The industrial WWTP pre-treats the wastewater resulting from enzyme, insulin and 
pharmaceutical protein production processes. After a primary clarifier and a pre-
acidification tank, the wastewater enters anaerobic internal circulation (IC) tanks (Fig. 
20). Each IC consists of two upflow anaerobic sludge blanket (UASB) reactors, 
whereby one is stacked on the other enabling an internal circulation of gas. Here, 
soluble organic carbon compounds are biodegraded to biogas with a monthly energy 
production rate of around 22 GWh. The effluent from the IC tanks undergoes an 
activated sludge treatment for carbon and nitrogen removal.  
The phosphate precipitates due to the addition of polyaluminium chloride (PACl) and 
is removed in the secondary clarifiers. Around 138 t PACl/month are dosed for 
coagulation and phosphate precipitation. If the phosphate concentration is still too high, 
iron chloride is added to the secondary clarifier effluent in the subsequent dissolved air 
flotation (DAF) plant. The dosing rates of polyaluminium chloride and iron chloride are 
roughly 477 g/m³ and 34 g/m³, respectively. Ultimate aims to reduce those rates. 
Furthermore, for the inactivation of genetically modified organisms in the sludge, 
quicklime is used prior to dewatering. Thus, depending on the dosage rate, the 
concentration of calcium can be so high, that calcium phosphate compounds might 
precipitate contributing to the phosphorus removal. 
The influent as well as the effluent of the industrial WWTP contain valuable nutrients 
such as sulphur, phosphorus and nitrogen, but also other compounds such as acetic 
acid, which might be worth to be recovered. In Ultimate, a screening for suitable 
compounds will be conducted to conceptualise a material recovery scenario.  
 
As already shown in Fig. 18, a heat pump recovers thermal energy from the effluent of 
the municipal WWTP. The temperature of the effluent varies between 13 °C and 33 °C 
with an average temperature of 23 °C and thus, the effluent is very well suited for heat 
recovery. Around 5.3 MWh per year of thermal energy are recovered on average with 
a coefficient of performance of the heat pump ranging between 3.7 and 4.2. The current 
supply of the district heating distribution system will not be required anymore on the 
nearby future. Thus, a new purpose for the thermal energy needs to be found. 
 
 



D1.1 Assessment of baseline conditions for all case studies 

 

83 

The project leading to this application has received funding from the European Union’s 
Horizon 2020 research and innovation programme under grant agreement No 869318 

 

 

Fig. 20 Scheme of the industrial WWTP



D1.1 Assessment of baseline conditions for all case studies 

 

84 

The project leading to this application has received funding from the European Union’s 
Horizon 2020 research and innovation programme under grant agreement No 869318 

 

2.9.3. Baseline conditions 
Tab. 31-Tab. 34 show the relevant parameters to describe the baseline conditions that existed before the start of Ultimate. Those 
data were collected in the frame of this deliverable to make them available to other work packages and to compare them to the 
results that will be obtained after the implementation of the Ultimate circular economy solutions in order to quantify the 
improvements. 
 

Tab. 31 CS9: Baseline conditions of water related parameters 

 

Units Mean value 
Standard 

deviation

Frequency and no. of 

measurements

Rainfall 

climatology of 

the area

mm/year 6368

Flow rate  of 

iWWTP  

influent 

m³/d 11215 1761 continuous measurement

Flow rate of 

iWWTP 

effluent (iWW 

from NZ to 

mWWTP)

m³/d 10456 1961 continuous measurement

Flowrate of 

ppWW from 

power plant to 

mWWTP

m³/d
627

744

494

187,2
continuous measurement

Flowrate of 

mWW to 

mWWTP

m³/d 9370 3160 calculated

Flowrate of 

mix of mWW & 

iWW in 

mWWTP

m³/d 19826 5121 continuous measurement

Flow rate of 

mWWTP 

effluent

m³/d 19316 4570

COD mg O2 /L 1811 274 daily

pH upH 8 0 continuous measurement

TSS mg/L 1301 753 3 times per week for 1 month

Total nitrogen
mg N/L 274 85 Daily

Ammonium mg N/L 192 56 3 times per week for 1 month

Nitrate mg N/L 13 6 campaign 

Total 

phosphorus
mg P /L 56 15 3 times per week for 1 month

Sulfur mg/L 147 65 3 times per week for 1 month

Acetic acid mg/L 116 108 continuous measurement

Joint streams to CAS, unfiltered samples on ICP analysis. May 2019 (DTU modelling campaign)

Joint streams to CAS, unfiltered samples on ICP analysis. May 2019 (DTU modelling campaign)

BASELINE - CURRENT SYSTEM

Measured at KCR from jan 2020-dec 2020

2020 data. +/- 7% of deviation is expected which can explain deviation from iWWTP effluent

Aug. 2019 - July 2020

Water yield of  

 the system 
Current system

mix of (iWW+mWW): Aug. 2019- July 2020

Jan 2020 - Dec 2020 flow to recipient without direct discharge from intermidiate pumping station 

Aug. 2019 - July 2020

Joint streams to CAS, unfiltered samples on ICP analysis. May 2019 (DTU modelling campaign)

Anaerobic effluent VFA meassurement (about 63% of the CAS influent). 2020

Parameter Comments

Aug. 2019 - July 2020

Aug. 2020 - Feb. 2021

Water quality
 influent to 

iWWTP

Activated sludge plant (CAS) filtered (0,45 um) feed including RAS. Possibly, there is some CODs conversion

 in the cooled automatic samplers (24 h flow proportional samples). Jan-March 2021
iWWTP effluent, assumed to be similar to CAS feed

Joint streams to CAS, unfiltered samples on ICP analysis. May 2019 (DTU modelling campaign)

Activated sludge plant (CAS) filtered (0,45 um) feed including RAS. Possibly, there is some TNs conversion in the 

cooled automatic samplers (24 h flow proportional samples). Jan-March 2021
Joint streams to CAS, unfiltered samples on ICP analysis. May 2019 (DTU modelling campaign)



D1.1 Assessment of baseline conditions for all case studies 

 

85 

The project leading to this application has received funding from the European Union’s 
Horizon 2020 research and innovation programme under grant agreement No 869318 

 

 

Units Mean value 
Standard 

deviation

Frequency and no. of 

measurements

COD mg O2 /L
167 64 daily

BOD5 mg O2 /L 24 weekly

pH upH 7,6 0,28 continuous measurement

TSS mg/L 43 19 daily

Total nitrogen mg N/L 18 11 daily

Ammonium mg N/L 5 2 daily

Nitrate mg N/L 3 10 daily

Total 

phosphorus
mg P/L

3 1 daily

Phosphate mg P/L 2 1 daily

Sulfur mg/L 524 2-3 times per week 

COD mg O2/L <5 weekly 

BOD5 mg O2/L 1,7 monthly 

pH upH 5,8 0,6 continuous measurement

TSS mg/L 27 25 weekly

Total nitrogen mg N/L 16 34 weekly

Ammonium mg N/L 1,2 2,3 weekly

Nitrate mg N/L 7,7 18 weekly

Total 

phosphorus
mg P/L

0,02 monthly 

COD mg O2/L 402 240 daily

BOD5 mg O2/L 149 89

pH upH 8 continuous measurement

El. Cond. mS/cm 4,6 continuous measurement

TSS mg/L 169 71 daily

Total nitrogen mg N/L 38 12 daily

Ammonium mg N/L 24 9 daily

Nitrate mg N/L 2 2 daily

Phosphate mg P/L 3 1 daily

Total 

phosphorus
mg P/L 4 2 daily

COD mg O2/L 267 139 daily

BOD5 mg O2/L 87 monthly 

T °C 25 5 continuous measurement

pH upH 8,1 0,53 continuous measurement

El. Cond. mS/cm

TSS mg/L 129 55

Turbidity  NTU

Total nitrogen mg N/L 26 10

Ammonium mg N/L 11 3

Nitrate mg N/L 3 1

Phosphate mg P/L 3 1

Total 

phosphorus
mg P/L

4 1

COD mg O2/L 56 17 daily or 3 times a week

BOD5 mg O2/L 2,98 12 times pr. year 

pH upH 8 continuous measurement

TSS mg/L 9 5,5 daily or 3 times a week

Total nitrogen mg N/L 7 2 daily or 3 times a week

Ammonium mg N/L 0,79 0,93 daily or 3 times a week

Nitrate mg N/L 2,14 1,08 daily or 3 times a week

Phosphate mg P/L 0,34 0,17 daily or 3 times a week

Total 

phosphorus
mg P/L

0,48 0,22 daily or 3 times a week

mix of mWW & 

iWW (in 

mWWTP)

Aug. 2019-July 2020

Aug. 2019-July 2020

Aug. 2019-July 2020

Aug. 2019-July 2020

calculated with COD:BOD=208:68 (2019-2020) (we only get BOD samples done by external lab 12 times pr. year) 

mWWTP effluent

Aug. 2019-July 2020

Jan 2020-Dec 2020

Jan 2020-Dec 2020

Aug. 2019-July 2020

Aug. 2019-July 2020

Aug. 2019-July 2020

Aug. 2019-July 2020

Aug. 2019-July 2020

Aug. 2019-July 2020

Aug. 2019-July 2020

Aug. 2019-July 2020

Aug. 2019-July 2020

Aug. 2019-July 2020

Not determined 
Aug. 2019-July 2020

Not determined 

mWW (from 

municipality to 

mWWTP)

Aug. 2019-July 2020

Estimated via COD/BOD=2,7

Jan 2020-Dec 2020

Jan 2020-Dec 2020

Aug. 2019-July 2020

Aug. 2019-July 2020

Aug. 2019-July 2020

Aug. 2019-July 2020

Aug. 2019-July 2020

Aug. 2019-July 2020

ppWW (from 

Power Plant to 

mWWTP)

Aug. 2019 - July 2020

Jan. 2018 - Dec. 2018

Aug. 2020 - Feb. 2021

Aug. 2020 - Feb. 2021

Aug. 2020 - Feb. 2021

Aug. 2020 - Feb. 2021

Aug. 2020 - Feb. 2021